Water Boards

Protecting California’s Water

CENTRAL COAST REGIONAL WATER QUALITY CONTROL BOARD

Central Coast Regional Water Quality Control Board Website

(http://www.waterboards.ca.gov/centralcoast)

DRAFT ORDER R3-2025-0008
WASTE DISCHARGE AND WATER RECLAMATION REQUIREMENTS

FOR THE

PURE WATER MONTEREY
ADVANCED WATER PURIFICATION FACILITY AND

GROUNDWATER REPLENISHMENT REUSE PROJECT

ISSUED TO

MONTEREY ONE WATER

July 23, 2025


http://www.waterboards.ca.gov/centralcoast

Draft Order R3-2025-0008

Pure Water Monterey
Monterey One Water

July 23, 2025

Monterey One Water is subject to waste discharge requirements (WDRs) and water
reclamation requirements (WRRs) set forth in this Order.

[...]
Monterey One Water Regional Wastewater Treatment Plant and
Advanced Water Purification Facility (NPDES Permit CA0048551),
which became effective on February 28, 2025, authorizes the
discharge of treated wastewater to the Pacific Ocean and 1.78 MGD
of reverse osmosis (RO) concentrate from the AWPF to the Pacific
Ocean. The NPDES Permit also authorizes production of non-potable
recycled water (known as the Salinas Valley Reclamation Project,
SVRP) from the Regional Wastewater Treatment Plant.

Order 97-52 regulates the use of non-potable recycled water
produced by the Regional WWTP for agricultural irrigation as part of
the Castroville Seawater Intrusion Project (CSIP). Monterey County
Water Resources Agency is the administrator of the recycled water
and is currently working on enroliment in General Permit WQ 2016-
0068-DDW, Water Reclamation Requirements for Recycled Water
Use. Enrollment in Order 97-52 will be terminated upon enroliment in
WQ 2016-0068-DDW.

2. FACILITY INFORMATION

2.1. Table F-1 includes information related to Central Coast Water Board
administrative tracking in the California Integrated Water Quality System
(CIWQS) and Geotracker databases. For administrative purposes, the “Facility”
is the Project.

Table F-1. Facility Information (for CIWQS and Geotracker databases)

Attachment F - Fact Sheet F-2



Draft Order R3-2025-0008
Pure Water Monterey
Monterey One Water

July 23, 2025

Party

WDID 3 270417589
Global ID WDR100039680
Discharger/Legally Responsible | Monterey One Water

Name of Facility

Pure Water Monterey Groundwater
Replenishment Reuse Project

Facility Address

14811 Del Monte Blvd., Marina, CA 93933

Facility Latitude and Longitude

36.70577, -121.77075

Facility Contact, Title and Phone

Jose Guzman, Operations Manager, (831) 883-
6183, joseg@my1water.com

Authorized Person to Sign and
Submit Reports

Jose Guzman, Operations Manager, (831) 883-
6183, joseg@my1water.com

Mailing Address

5 Harris Court, Building D, Monterey, CA 93940

Billing Address

5 Harris Court, Building D, Monterey, CA 93940

Type of Facility

Advanced treated recycled water facility

Threat to Water Quality

3

Complexity

A

Pretreatment Program

Y

Recycling Requirements

Producer and User

Facility Permitted Flow

7.6 MGD peak capacity

Facility Design Flow

7.6 MGD

Baseline Flow (2023 annual avg)

3.6 MGD

Groundwater Basin

Salinas Valley Groundwater Basin - Seaside
Area subbasin

Receiving Water Groundwater

For Internal Use Only

Fee Code 58

Primary Place Type Recycled Water Use Area
Facility Type Municipal/Domestic

Facility Waste Type

Recycled/reclaimed water

Regulatory measure Type

Individual WDR

Reclamation

Yes; Producer Potable, Distribution/Use

3. PROJECT DESCRIPTION
3.1. Background

3.1.1. The Project is a groundwater replenishment reuse project (GRRP), as
defined in Title 22 section 60301.390, consisting of production of
advanced treated recycled water and its injection into the Seaside
Basin for subsequent extraction and use as potable supply, also
known as indirect potable reuse. The product water is produced at the
AWPEF, located adjacent to Monterey One Water’s regional

Attachment F - Fact Sheet

F-3



Draft Order R3-2025-0008 July 23, 2025
Pure Water Monterey
Monterey One Water

3.1.2.

3.1.3.

3.1.4.

wastewater treatment plant (WWTP), and is conveyed for injection into
the Seaside Basin via the product water pipeline and Blackhorse
Reservoir (tank). The injected water mixes with existing groundwater
and is stored for future extraction as a source of potable supply for
customers of California American Water Company’s (Cal-Am) drinking
water system.

The initial Project began operating in in February 2020, authorized by
Central Coast Water Board Order R3-2017-0003. During the initial
Project, Monterey One Water was authorized to produce up to 5.0
MGD of advanced treated recycled water and inject the recycled water
into the Seaside Basin through two vadose zone injection wells (VZW)
and four deep injection wells (DIW).

This Order authorizes an expansion of the Project, including
increased treatment capacity at the AWPF to 7.6 MGD, the addition of
two additional DIWs, and injection of 5,950 AFY advanced treated
recycled water into the Seaside Basin. This Order allows continued
delivery of 600 AFY of advanced treated recycled water to MCWD for
landscape irrigation by its customers. The Order also allows for
discharge of injection well backflush water into two percolation basins,
which are referred to as Pond 1 and Pond 2. Existing and Expanded
Project information from the Engineering Report is included in Table
F-2.

Off-specification product water from the AWPF can be is sent to
Monterey One Water’s ocean outfall, headworks of the Regional
WWTP, or the Salinas Valley Reclamation Project (SVRP) Pond (also
notated as Storage/Blending Pond on Figure B-1). Production of off-
specification recycled water at the AWPF occurs rarely (e.g., less than
five times since commencing operations) and is typically associated
with UV/AOP challenge testing. This water is treated by RO and
disinfected through UV, at a minimum, and meets Title 22 disinfected
tertiary recycled water requirements applied to SVRP operation.

Table F-2. Existing and Expanded Project Details?

Facilities Existing Expanded
Operating Capacity of AWPF (MGD) 5 7.6
Average Annual Injection Volume (AFY) 3,500 5,750

2 Adapted from the May 2025 Engineering Report.

Attachment F - Fact Sheet F-4



Draft Order R3-2025-0008 July 23, 2025
Pure Water Monterey
Monterey One Water

Facilities Existing Expanded
Additional Injection Volume for Storage 200 200
Reserves in Winter Months (AFY)!
Minimum Operating Reserve Volume
Capacity AWPF and Conveyance for 600 600
MCWD Irrigation Customers (AFY)
Deep Injection Wells 4 6
Vadose Zone Wells 2 2
Backflush Ponds 1 2
Monitoring Wells (MWs) 6 8

1 On August 30, 2022, DDW approved the results of Monterey One Water’s
added tracer study for DIW-1 and DIW-2 (which demonstrated more than 4 logs
of virus credit and 4 months of underground retention time). In the winter of
Water Year 2023, Monterey One Water injected 455 AF of additional water for its
required operating reserve. The minimum operating reserves (stored water in the
Seaside Basin) are agreed to between Monterey One Water, Monterey Peninsula
Water Management District (MPWMD), and Cal-Am and are not regulated in this
Order.

3.1.5. Cal-Am is subject to a State Water Resources Control Board (State
Water Board) cease and desist order (Order WR 2009-0060, as
amended by Order WR 2016-0016) to cease pumping the Carmel
River system in excess of limitations set in the State Water Board’s
Order WR 95-10. Cal-Am extracts advanced treated recycled water
from the Seaside Basin to offset its reductions in Carmel River
diversions and extraction of native Seaside groundwater. The
increased injection amount authorized by this Order enables Cal-Am
to further reduce its diversions from the Carmel River system and
reduce its use of native Seaside Basin. Cal-Am extraction varies
seasonally.

3.1.6. This Order also allows for a carryover storage (called operation or
drought reserve) component that permits an additional 200 AFY of
advanced treated recycled water to be injected into the Seaside Basin
in wet months (October-April). During dry years when the Project is

Attachment F - Fact Sheet F-5



Draft Order R3-2025-0008 July 23, 2025
Pure Water Monterey
Monterey One Water

unable to provide 5,750 AFY to the Seaside Basin, Cal-Am would be
able to extract the banked water to make up the difference in its
supplies.

3.2. Advanced Water Purification Facility (AWPF) Details

3.2.1. Monterey One Water constructed the AWPF to treat secondary
effluent from the Regional WWTP for indirect potable reuse. The
production of advanced treated recycled water at the AWPF consists
of ozone pretreatment, membrane filtration (MF), RO, ultraviolet
advanced oxidation process (UV/AOP), and post-treatment
stabilization. Under the Expanded Project, the AWPF receives up to
10.66 MGD of secondary effluent from the Regional WWTP and will
produce up to 7.6 MGD of advanced treated recycled water. The
AWPF treatment processes themselves were unaltered but were
expanded to support greater flows; for example, new RO, MF and
UV/AOP equipment were added to expand the existing treatment
processes.

3.2.2. Title 22 requires demonstration that the treatment process can
achieve at least a 12-log enteric virus reduction and 10-log Giardia
cysts and Cryptosporidium oocysts reductions. In accordance with
Title 22, different treatment processes have maximum log reduction
values (LRV). A single treatment process may be credited with no
more than a 6-log reduction and at least three processes must have
no less than 1-log reductions. Prior to the Project expansion, the
AWPF had 9.5-12.5 virus LRV credits and 11.5-13 Giardia and
Cryptosporidium LRV credits granted for the combination of MF, RO,
UV/AOP, and chloramine components. Underground retention time
provides an additional 4 virus LRV credits, bringing the virus LRV total
to 13.5-16.5. Under the Expanded Project, Monterey One Water
expects that LRV credits will be identical to those granted during the
initial Project. Confirmation of LRV credits will be based on results of
startup testing confirmed by DDW and tracer studies conducted
pursuant to section 4.1 of Attachment D of this Order.

3.2.3. The treatment train of the AWPF is described as follows:

3.2.3.1. Ozone Pretreatment. Used to oxidize large organic molecules
present in AWPF influent, ozone reduces the size of organic
molecules and thus increases infiltration rates and reduces MF
fouling and backwash frequency.

3.2.3.2. Membrane Filtration (MF). MF provides one credited
treatment process barrier at the AWPF for removal of

Attachment F - Fact Sheet F-6



Draft Order R3-2025-0008 July 23, 2025
Pure Water Monterey
Monterey One Water

pathogens. The MF is designed to achieve a minimum LRV
credit of 4.0 for both Giardia cysts and Cryptosporidium
oocysts. In addition to reduction in pathogens, MF serves as
pretreatment for the RO system by reducing the concentration
of particulate matter that would otherwise foul the RO
membranes.

3.2.3.3. Reverse Osmosis (RO). The RO is a second credited
treatment process barrier at the AWPF for the removal of
pathogens. The RO system is anticipated to be credited with a
1.5 t0 3.0 LRV for viruses, Giardia cysts, and Cryptosporidium
oocysts. In addition to the reduction in pathogens, the RO
system is used to remove dissolved pollutants, including salts,
organic carbon, and trace organic compounds and constituents
of emerging concern (CECs).

3.2.3.4. Ultraviolet Advanced Oxidation Process (UV/AOP). In
UV/AOP, permeate from the RO system is dosed with
hydrogen peroxide, and the resulting oxidant is photolyzed by
high doses of ultraviolet light. The UV/AOP process provides
the third credited treatment barrier at the AWPF for the control
of pathogens. UV/AOP is designed to achieve a 6.0-LRV credit
each for viruses, Giardia cysts, and Cryptosporidium oocysts.
In addition, the UV/AOP system is designed to achieve a target
removal of 2.0 LRV for n-nitroso-dimethylamine (NDMA) and
0.5 LRV for 1,4-dioxane. NDMA and 1,4-dioxane log reduction
is required to demonstrate treatment performance, for
protection of human health, and as a surrogate for the removal
of other trace organic compounds.

3.2.3.5. Stabilization. After UV/AOP, the purified recycled water
undergoes stabilization to meet product water quality goals,
reduce corrosivity in the conveyance system, and minimize
geochemical impacts in the aquifer. Stabilization includes a
decarbonator to remove carbon dioxide and the addition of
calcium chloride and sodium hydroxide to raise calcium
hardness, alkalinity, and pH.

3.2.3.6. Chlorine Disinfection. Chlorine disinfection is the final
pathogen barrier. Sodium hypochlorite and, if needed,
ammonium sulfate are injected into the stabilized product water
to form a chloramine residual. This provides residual
disinfection in the conveyance pipeline and serves as the final
pathogen barrier. Monterey One Water atypically receives 2- to
3.5-log virus inactivation credit based on the chloramine
residual and detention time in the pipeline as determined by

Attachment F - Fact Sheet F-7



Draft Order R3-2025-0008 July 23, 2025
Pure Water Monterey
Monterey One Water

chlorine residual monitoring at the injection wells and chlorine
contact concentration/time (CT) calculation, approved by DDW.

3.3. Conveyance Piping to Injection Wells and Marina Coast Water District

3.3.1.

Stabilized product water is pumped from the Project Water Pump
Station to a purified water reservoir (Blackhorse Reservoir) via the
product water pipeline. Advanced treated recycled water is conveyed
either to connections that supply recycled water for landscape
irrigation under the control of MCWD or to Project injection wells. The
majority of the product water pipeline is owned by MCWD, with the
exception of the sections on the Regional WWTP site and near the
injection wells, which are owned by Monterey One Water. The product
water pipeline is approximately 50,000 linear feet and is either 16 or
24 inches in diameter. The 2.0-million-gallon Blackhorse Reservoir is
owned and operated by MCWD in collaboration with Monterey One
Water operations and maintenance staff. The Blackhorse Reservoir is
used to maintain system pressure and balance out diurnal demands
from landscape irrigation and injection wells.

3.4. Wastewater Source Control

3.4.1.

3.4.2.

3.4.3.

The influent to the AWPF is secondary treated effluent from the
Regional WWTP. The Regional WWTP serves the members of the
Monterey One Water joint powers authority (JPA), which includes the
cities of Monterey, Pacific Grove, Del Rey Oaks, Sand City, Marina
(via the MCWD service area), and Salinas; the Seaside County
Sanitation District; the Castroville Community Services District,
Boronda County Sanitation District, and areas within unincorporated
Monterey County.

In developing the Project, Monterey One Water added new sources of
wastewater beyond the historical municipal sources. Source waters to
the Regional WWTP originally included solely domestic wastewater
from Monterey One Water JPA members. In conjunction with
development of the Project the following additional non-domestic
wastewater sources were added: (1) industrial wastewater (also
referred to as “ag wash water”) from the City of Salinas’s agricultural
wash water system, (2) stormwater flows from the southern part of
Salinas’s municipal separate storm sewer (MS4) collection system,
and (3) surface water and agricultural irrigation return flows that are
captured in the Salinas Reclamation Canal and the Blanco Drain.

In including these new wastewater sources, Monterey One Water
reviewed and updated its source control plans and programs to

Attachment F - Fact Sheet F-8



Draft Order R3-2025-0008 July 23, 2025
Pure Water Monterey
Monterey One Water

address the new water sources, including (a) a review of existing local
limits and development of new limits to reflect changes in the
treatment system (including plans to develop the AWPF), changes in
the service area sources (i.e., the addition of new source waters), and
changes in regulations; (b) permitting the City of Salinas industrial
wastewater treatment facility; and (c) adding an interruptible flow rate
program that includes control mechanisms and prohibitions which
allow Monterey One Water to control the receipt of these new source
waters. This interruptible rate program allows Monterey One Water to
set conditions on the quality and timing of the source waters such that
M1W does not divert the waters if applicable criteria are not met.

3.4.4. In developing the Project, a comprehensive wastewater source control
program was required to be developed pursuant to Title 22, section
60320.206. Monterey One Water’s source control program complies